Northfield
Aimesots —

Minnesota

Wastewater Treatment
Facility Plan

Northfield, Minnesota

BMI Project No. M21.109430

January 26, 2016

Prepared by:
Bolton & Menk, Inc.
1960 Premier Drive
Mankato, MN 56001
P: 507-625-4171

F: 507-625-4177







NORTHFIELD, MINNESOTA

WASTEWATER TREATMENT FACILITY PLAN

JANUARY 2016

BMI PROJECT NO. M21.109430

| hereby certify that this plan, specification or report was prepared loy meder my direct supervision, and that |
am a duly Licensed Professional Engineer under the laws of the Skéitenefsota.

Signature: Typed or Printed Namejon D. Peterson

Date Lic. No. 21309

BOLTON & MENK, INC.
CONSULTING ENGINEERS & LAND SURVEYORS






TABLE OF CONTENTS

SECTION 1 INTRODUCTION ...uiuitiitiiiiiiiiiiiietaeeeeeee e e e e e ssssassssnsssssseeeeeeeeeeeaaaaeaeaaasssssssnnnnsnnes 1-1
[...]
(5) Present hourly flow during high groundwater period and runoff at point of greatest distareenbetw 6.52
Curves Y and Z
(6) Present hourly flow during high groundwater (no runoff) at same time of day as (5) mesgurem 2.46
(7) Present peak hourly inflow = 4.06
(8) Present peak hourly inflow adjusted &5 year - 1 hour rainfall event 4.06
(9) Present peak hourly infiition (same as (4)) 0.56
(10) Peak hourly infiltration i effective to eliminate - 0
(11) Peak hourly infiltration after rehglwhere rehab is cost effective)= 0.56
(12) Present Peak hourly adjedtinflow (same as (8)) 4.06
(13) Peak hourly inflow cost effective to eliminate - 0
(14) Peak hourly inflow after rehab (where rehab is cost effective) = 4.06
(15) Population increase 7550 _@ 115 gpcd times 2.5 (peaking factor) 2.29
(16) Peak hourly flow from planned industrial increase 0.67
(17) Estimated peak hourly flow from future unidentified industries 0
(18) Peak hourly flow from other future increases 0
(19) Peak hourly wet weather design flow (1+11+14+15+16+17+18) = 10.36
B. For determination of peak instantan@us wet weather design flow (PIWW)
(20) Peak hourly wet weather dgsiflow (same as (19)) 10.36
(21) Present peak hourly inflow adjusted for a 5 year - 1 hour rainfall event (same as (8)) 4.06
(22) Present peak inflow adjusted fa2%&year - 1 hour rainfall event + 5.34
(23) Peak instantaneous wet weather design flow = 11.64
C. For determination of averagedry weather design flow (ADW)
(24) Present average dry weather flow 1.83
(25) Population increase: 7550 at 115 gpcd 0.92
(26) Average flow from planned industrial increase + 0.41
(27) Estimated average flow from other future unidentified industries + 0
(28) Average flow from other future increases + 0
(29) Average dry weather design flow (24+25+26+27+28) = 3.16
D. For determination of average wet weather desigfiow (30 day average formechanical plant) (AWW)
(30) Present average dry weather flow 1.83
(31) Average infiltration after rehab (wigerehab is costffective) + 0.22
(32) Average inflow after rehab (where rehab is cost effective) + 1.62
(33) Population increase: 7550 at 115 gpcd + 0.92
(34) Average flow from planned industrial increase + 0.41
(35) Estimated average flow from other future unidentified sources + 0
(36) Average flow from other future increases + 0
(37) Average wet weather design flow (30+31+32+33+34+35+36) = 5.01
Northfield, MN — M21.109430 Page 2-6



D. WASTEWATER LOADINGS
Pollutant loadings are required to determine the size of the treatment units at the wastewater

treatment facility. Pollutant loadings utilizéal determine treatment capacity are five-day
carbonaceous biochemical oxygen demand (C8QbBtal suspended solids (TSS), total
Kjeldahl nitrogen (TKN) and phosphorus (P)ojected loadings are calculated based on
historical data, residential and commercial gigvwprojected industriadontributions based on

historical discharges, indng estimates, and discharges agreeid industrial usr agreements.

Table 2.5 provides a summary of the historioatling data from 2010 to 2014 for the facility.

TABLE 2.5
Historical Influent Loadings
City of Northfield, Minnesota
2010 | 2011| 2012 2013 2014

CBODs — Average Daily (kg/d) 1992 191p 1732 1736 1730
CBODs — Max. Month (kg/d) 2221 2304 1988 2231 2051
CBODs — Max. Day (kg/d) 3732 4334 4260 4512 6883
TSS — Average Daily (kg/d) 1968 1977 1866 1829 1821
TSS — Max. Month (kg/d) 2270 2238 2085 2569 3281
TSS — Max. Day (kg/d) 3829 3112 3825 660 17,064
P — Average Daily (kg/d) 35 35 50 30 31

Future wastewater loading projectianslude the following considerations:
e Increases in CBO&due to population growth amdmmunity development were
based on 0.08 Kg CBQilperson per day. This value is typical for similar
communities, and correlates well with City of Northfield historical values.

e Increases in TSS due to population gitoand community development were
based on 0.09 Kg TSS/person per dais value is typical for similar

communities, and correlates well with City of Northfield historical values.

e Increases in phosphorous due to popafagrowth and community development

were based on 0.0016 Kg/person pey, desed on historical values.

e Industrial contributions have historically been below the average daily discharge
values allocated in the SIU agreements. Future allocations were based on

industrial contributbns identified in the SIU agreements.

Northfield, MN — M21.109430 Page 2-7
Wastewater Treatment Facility Plan Prepared by Bolton & Menk, Inc.



Projected design flows and loadings are sunuedrin Table 2.6. Projections have been made
to the year 2035, in 5-year increments, t&isisn planning of wstewater improvements.

TABLE 2.6
Projected Design Flows and Loadings
City of Northfield, Minnesota

Existing

Design
Parameter Basis 2015 2020 2025 2030 2035
Population 26,400 | 23,084| 24,794 26,77728,761| 31,062
AWW Flow (MGD) 5.2 4.09 4.28 451 4.7 5.01
PHWW Flow (MGD) 10.41 8.07 8.56 9.13 9.70  10.36
PIWW Flow (MGD) 11.74 9.35 9.84/ 1041 1098 11.64
CBODs — Ave. Day (kg/d) 2818 1821 2501 2653 2804 2980
CBODs — Max. Month (kg/d) 3636 2840 3520 3672 3823 3999
CBODs — Max. Day (kg/d) 4545 3841 4521 4673 4824 5000
TSS — Ave. Day (kg/d) 2273 1891 2407 2586 2764 2971
TSS — Max. Month (kg/d) 2909 2765 3281 3460 3638 3845
P — Ave. Day (kg/d) 157 36 39 42 45 49

Future wastewater loading will eged the nominal design basis of the facility in the next 10-15
years, depending on actual population growtthiadustrial contributins. In the past, the
treatment capacity of the facility has besmluated based on opgoaal data. Previous
evaluations indicate thé#te facility has capacity to provideeatment at a higher loading rate
than the nominal design basis. Memos regartie evaluation of design capacity are included
in Appendix F for reference. Based on theseuwat@ns, it appears the féty has the capacity

to treat the projected 2035 design flows and logdo current effluent standards. In addition,

Section 3 contains further discussiof design capacity evaluation.

E. BIOSOLIDS PRODUCTION PROJECTIONS
Biosolids are produced at the wastewater treatrfacility based on ftuent loadings of
CBODs, TSS, phosphorous and TKN. Projectidmsfuture biosolids production were
made based on the following criteria.

e The biosolids generated by TSS will beséad on 100 percent removal of influent
TSS.

Northfield, MN — M21.109430 Page 2-8
Wastewater Treatment Facility Plan Prepared by Bolton & Menk, Inc.



e Biosolids generated by CBGDRemoval will be based on 100 percent removal of
CBODs, and an average yield of 0.Kf biosolids per Kg CBOBremoved.

e The biosolids projections include allocation for lime, based on continued

utilization of the existing biosolids treatment system.

e Treated Biosolids cake will hawe42.5% dry weight, including lime.

Table 2.7 presents historical apigbjected biosolids production.

TABLE 2.7

Biosolids Historicabnd Projected Production

City of Northfield, Minnesota

Parameter

Projected
2011 | 2012| 2013 2014 2035

Basis(ton/yr)

Biosolids Dry Weight

898 1020| 1036] 1041 1684

Lime (ton/yr)

Biosolids Cake including

2635 | 2899| 3249 3847 6637

F. EFFLUENT LIMITS

The Northfield wastewater trement facility discharges wasvater to the Cannon River.

The Cannon River was designated an Onthtay Resource Value Water (ORVW) in

November 1984. Based on this designationNR®ES Permit for this facility includes

mass limits for CBORB) TSS, copper, total phosphorausd ammonia. Based on the

current permit, effluent limitare summarized in Table 2.8.

Existing Effluent Limits SD001

TABLE 2.8

City of Northfield, Minnesota

Parameter Limit

CBOD: 322 Kg/d, 25 mg/L, 85% removal — Monthly Ave.
515 Kg/d, 40 mg/L — Max. Weekly Ave.

TSS 386 Kg/d, 30 mg/L, 85% removal — Monthly Ave.
578 Kg/d, 45 mg/L — Max. Weekly Ave.

Copper 1.45 Kg/d, 113 pg/L — Daily Max.

Total P 19.6 Kg/d, 1.0 mg/L — Monthly Ave.

7174 Kglyr — Annual Max.

Nitrogen Ammonia

393 Kg/d, 20 mg/L — April-May — Monthly Ave.

175 Kg/d, 8.9 mg/L — June—Sept. — Monthly Ave.

668 Kg/d, 34 mg/L — Oct.—Nov. — Monthly Ave.

Northfield, MN — M21.109430

Wastewater Treatment Facility Plan

Page 2-9

Prepared by Bolton & Menk, Inc.



Intentionally left blank

Northfield, MN — M21.109430 Page 2-10
Wastewater Treatment Facility Plan Prepared by Bolton & Menk, Inc.



SECTION 3 EVALUATION OF EXISTING FACILITIES

A. GENERAL
The wastewater treatment fiigi has been evaluated based on the following service

requirements:

1. Treatment processes evaluated for abilitgravide level of treatment required to
meet NPDES Permit limits.

2. Treatment processes evaluated for altititgrovide treatment capacity to meet

the communities’ needs.

3. Treatment equipment and facilities exsied for condition and expected service
life.
4. Ancillary facilities evaluated for condition and expected service life.

Figure 3.1 provides a schematic prezdow diagram for the facility.

B. DESCRIPTION OF TREATMENT PROCESSES

1. Influent Pumping
Wastewater from the community flowsttee facility via a 42 inch gravity
interceptor which discharges to the infla@ump station. Watewater is pumped

to the preliminary treatment processeom the influent pump station.

The pump station structure was construatet958. This facility was renovated
in 1982, and again in 2002. Currentlye fhump station has three pumps, with a
capacity of 3,615 gpm each. These pusmesFairbanks Morse submersible dry
pit installation pumpsyith 86.25 HP motors.

2. Preliminary Treatment

Preliminary treatment processes include the following:

Fine screening
Grit removal
Influent wastewater sampling

oo oW

Influent flow metering

Northfield, MN — M21.109430 Page 3-1
Wastewater Treatment Facility Plan Prepared by Bolton & Menk, Inc.



spijosoig Jo

uonediddy <«—]

pue

JaAlY uouue)
Ol jusniyd

1dd’'GTOZ onewayds LMM T-€ dINBINGTOZ uefioe-\suoday O\ubisad €\0e¥60TTZIN\AJONVH

S

Juanju|

A

abelolg
spijosoig
9lS-uO
A
Juswyeal L abelols
spljosolg Buusremaq . spiosoig
uonezunalsed spijosolg
JesH/awli mey
A
UOROALUISIC (0T) s1enid uoneis (@ uawieal | Buidwng
T palelay fudwng | SIETITI=Tio B & <
AN [eaibojorg Arewid Arewid Areuiwnaid mey
v
alse\
ysemyoeg

B1OSQUUIN ‘pPIolJYlION

GTO¢Z dllewayds 1uswileal] I19JeMalSep)N

1€ 3dN9l4




The preliminary treatment processeslacated in the clafier/pretreatment
building, and were constructed in 2002.

* Fine screening is accomplished with fine screens ME-FS-1 and ME-FS-2.
The fine screens are Lakeside Equiptrtindrical fine screen units. The
wastewater flows through a fine screghere the materias removed from
the flow stream by stainless steel screefise wastewater treatment facility is
equipped with two units to insure thate is operationahsuld the other unit

be down for service or repair.

= The grit removal system is compossd grit pump, paddle drive and grit
classifier screw. The grit chamber is a 1.0 HP, Smith & Loveles$Fisia
Model 7.0 and the grit classifier iSSOHP Wemco 12" clasfier type.

= The influent sampler is a refrigerated sampler and is located in the influent

pump building.

» Influent flow metering is accomplished with a Parshall flume located in the

influent pump building.

3. Primary Treatment
Primary treatment consists of clarification utilizing a coagulation / flocculation /
clarification process. Thegge two clarifier process tras, each designed to treat
a peak flow of 11.74 MGD. The process equipment was supplied by Kruger, Inc.,
and was constructed in 2002. The key components of the primary treatment

process are as follows.

» The rapid mixing basins are set up in tinains of three basins each for a total
of six basins. The trains are to beeogied in parallel. The basins in each
individual train are run in series. Each of the basins is 10’ by 11’ with a
15’-0” side water depth. Each bassrequipped with a top entering 2 hp
Philadelphia variable speed mixer.

Northfield, MN — M21.109430 Page 3-3
Wastewater Treatment Facility Plan Prepared by Bolton & Menk, Inc.



= Upon entering the first of the rapid xmg basin, ferric chloride is added.
Ferric chloride, when addedjlivemove the phosphorous from the

wastewater and will bind it to solids apdrticles present in the wastewater.

= Wastewater leaving the last of the@icdmixing basins enters a flocculation
tank. This 16’-3” by 21’-0” tank has a sieater depth of 15’-0”. There are
two flocculation basins, each of whicHItvs one of the rapid mixing basins
trains. Each of the flocculation basissequipped with a top entering 1 hp
Philadelphia variable speed floccutatimixer. Polymer is added to the

flocculation basin.

» After flowing through the flocculation Is&n, the flocculated water flows from
the flocculation basin to the clarifiirough an influenthannel distributor
located along the length dfe clarifier. Each claiiér is 14’ by 58’ and has a
side water depth of 15’-0". The claafs are equipped with chain and flight
biosolids collection system, travelibgidge skimmer, and parallel plates.

4. Secondary Treatment

= Secondary treatment at the City of Ndield Wastewater Treatment Facility
is accomplished by use of biological ated filters (BAF) process. The
process equipment was supplied by Krugrge, and was constructed in 2002.
Biological aerated filters are multi-cell, aerated, submerged, fixed-film,
biological filter systems. This stem can reduce the biochemical oxygen
demand, total suspended solids, amirenia nitrogen in the wastewater.
After leaving the clarifiers, the efflaé collects in a common wet well and is
pumped by three primary lift pumps (BAfamps) to a splitter box where the

wastewater is split amongst the filter cells.

* The facility contains 10 filters, 20’-8" b®2’-6%2". The media in the filters is
10 feet of polystyrene bead$he media serves as a home to the
microorganisms, which consume thdlpiants in the wastewater. After
passing through the media, the wastewater flows through a media retaining

nozzle deck, and then flows to the effluent tank.

Northfield, MN — M21.109430 Page 3-4
Wastewater Treatment Facility Plan Prepared by Bolton & Menk, Inc.



» The BAF pumps (P-PP-1, 2, and 3¢ &airbanks Morse Model DV573IMVS
submersible 75 hp pumps capablgoimping 3615 gpm at 45’ TDH.

= Each filter is supplied with air for the biological process of the filter media.
Air is also supplied for backwashin@he supplied air comes from one of 11
enclosed blowers capable of 350 CFM @ 12.5 PSIG.

» Solids are removed from the medidizing a backwash process. The
counter-current backwashing sequence ensures efficient removal of
accumulated solids. During backwashing sequences, the downward flow
expands the filter media and utilizes gtavo aid in flushing solids from the
bottom of the filter. The water and solids are then collected in drainpipes in
the bottom of the filters and flow enbackwash holding tank. One of two
backwash pumps then pumps the watekla the splitter structure in the
preliminary treatment area. The backwash pumps P-BW-1, 2 are Fairbanks
Morse Model DJ5434SMV submersible 15 hp pumps capable of pumping
1390 gpm at 15’ TDH.

5. Disinfection
» Disinfection is a process designed to kdirmful organisms, prior to effluent

discharge. Disinfection of the finaffluent at the City of Northfield
Wastewater Treatment Facility is tye use of ultraviolet (UV) light.
Ultraviolet light is a physical ratherdh a chemical disinfecting agent. A
proper dosage of ultravioleadiation is an effectivbactericide and virucide
while not contributing tahe formation of toxic compounds. The UV building
was constructed in 1982, and was retrofitted with the current equipment in
2002. It should be noted that disinfea is only required from April 1 to

October 31 of each year.

» The disinfection system is an opemannel gravity flow ultraviolet
disinfection system. The open chanise33’-10” long, 4’-8” wide, with an
effluent depth in the channel of 4’-0”. The ulti@et disinfection system

consists of UV lamp assemblies mounted in racks and submerged in series in

Northfield, MN — M21.109430 Page 3-5
Wastewater Treatment Facility Plan Prepared by Bolton & Menk, Inc.



the flowing wastewater. The existingsggm is a medium pressure bulb type
[...]
suonesado 3e uatuade}dal J3jiog
000ST  $|000'SZ S Fulpying Jalep fHusuineanaid
18 105531dW0D Ny
00021 $ | oo0'zT $ | wuawdinba Ayaes saydzey ssaddy|
SW93) SNOBUE[[3dSIA[ZT
000'90T S 000°00T S Buspjing suonerdo
005'pE S 000°0€ Suip|Ing UOTRAISI AN
000STE S 000°00T Buipying SpIIOS:
006'65¢ S 000'SDE Suipping Jayuey/usuneailaid
00S'¥2E S 000'5LZ Suppng Jvg
WewasEday 003 |TT
7800 $ £I8'ST $ [oT-NYIR
780'0c__ $ £18'ST 6-NvN
£064T S SEPYT 3-NYW
E£ET'6T S £18ST LNYIN
STL'TT S 052'6T 9-NYW
8T'8T S €18°ST S-NYAN
0sy'8T  § 00S°9T Lalkdil
9ETLT S £18'ST €NV
TZr'sT S £18°92 S [Z-NYiN
L82°91 $ £18'SE $ [T-nviAl
awdseiday NviN[0T
0057297 § 000'SLET S apes3dn yavos|e
STL'9L S£819 S [2T 43molg
STL'9L SL8°T9 $ |T1 s3molg
SeL'9L 51819 $ |01 19molg
STL9L §/8'T9 6 J9Molg
SzL'9L S S/8T9 8 Jomolg
SZL9L S SL8T9 L Jamolg
STL'OL 52819 $ [943molg
SZL'9L G819 S Jamold
STL9L 5879 i 1amo]g
STL9L S£8°T9 £ Jamolg
STL'9L S£8'T9 Z Jamolg
SZL'9L S/8'T9 T omo)g
Juawade|doy Jomoja|g
PESTLE'T S SLEVET'T S sdwngd 37 uanyu 2
Tev'Z8 SZ9'SL S [oT 122 dva
TEVT8 ST9'SL $ |61133 dve
TEP'Z8 S29'SL S [811”) dvE
TEY'T8 S79'sL S L1190 dvd
TEY'Z8 S29'SL $ |93 4va
TEV'28 S79'SL S |SuPddva
TEP'ZS S29'SL S PRY dva
TEP'Z8 SZ9'SL S [E112D dve
TEY'Z8 S29'SL S [CHR dve
€078 ST9'SL $ TP dve
Juawaoe|day 23e9 Jval9
vP8'E6T T STI'BE0T $ @3e.035 pInbr spijosoia|s
£95T1L 05L°819 S 2361015 oNeo spiosoigly |
06L'8LY'E 000'520'E S apeaddn juauneas] spyosoigle
£95°0Z6 S 052€68 S votpajuisig ANZ
880761 $ 0SZIST wWa3sAg asnay JaIeEM|T
SZ0Z rZ02 £20Z ZZ0Z 1944 0207 6102 810Z L10Z 9102 350) fegided paloid

3|npaLPs uoneIudWaldW] 3(old
Aned Juawiea] J3emaise NI PIPYYLoN
T'93qeL




NGl Northfield WWTF

Proposed Improvements

Proposed Liquid
Biosolids Storage

Proposed Biosolids
Cake Storage

Proposed Future
Filter/Disinfection
Building







APPENDIX A

NPDES Permit






Q Minnesota Pollution Control Agency S
; - Rochester Office | 18 Wood Lake Drive SE | Rochester, MN 55904 | 507-285-7343 . E

800-57-3864 | 65;-282-5332 TTY | www.pcastatemn.us | Equal Opportunity Employer,

September 19, 2011

The Honorable Mary Rossing

| Mayor, City of Northfield
| ' 801 Washington Street
Northfiéld, MN 55057-2565

RE: Final Minor Modified NPDES/SDS Permit No. MN0024368
Northfield Wastewater Treatment Facility ' ’
Section 30, T112N R19W, C|ty of Northfield, Dakota County, Mlnnesota

Dear Mayor Rossing:

Enclosed is the final minor modified National Pollutant Discharge Elimination System (NPDES)/State
Disposal System (SDS) Permit for the city of Northfield’s (City) Wastewater Treatment Facility (Facility).
This NPDES/SDS Permit supersedes an earlier NPDES/SDS permit that was issued on November 19, 2010,
and minor modified on June 30, 2011.

It is the responsibility of the City to maintain compliance with all of the terms and conditions of this
NPDES/SDS Permit. Please carefully review the entire Permit. A “Submittals Checklist” that is specific for
the City’s Facility is attached for your use. You may find this checklist to be a convenient tool in tracking
the due dates and status of submittals required by the final minor modified Permit.

:
i
i
§
i

S'pecial attention should be directed to the following:

Limits and Monitoring Requirements

This Permit has been modified to fix an error in the limits and monitoring section. The fimit type for
phosphorus, kilograms per year, in the January through December monitoring period was erroneously
listed as a calendar month average. The correct limit type is a calendar year-to-date total.

Chapter 6: Surface Discharge Stations

Subch'apt'er 2.1, Special Requirements, describes the calendar year-to-date total phosphorus limit in
units of kilograms per year is caiculated as follows: For each month multiply the total volume of effluent
flow (in million gallons) by the monthly average concentration of effluent phosphorus (in mg/L) and by a
3.785 conversion factor (liters per gallon) to get phosphorus in units of kilograms per month. Then add
all monthly values from the first month in the effective period to the end date of the reporting period.
For example if the effective period is January through December and the reporting period ends

June 30", add the monthly values from January through June and report that value as the calendar
“year-to-date total.




The Honorable Mary Rossing
Page 2 _
September 19, 2011 ~

Calculation: - -
Total monthly flow (MG) x Avg. mqnthly P conc. (mg/L) x 3.785 L/gal = kg/month

Questions about your Permlt should be directed to the appropriate staff contacts Insted on the first page
of your Permit.

Sincerely,

Pt 4 /W

Marni Karnowski

Supervisor, Southeast Regional Unlt
Municipal Wastewater Section
Municipal Division

MK/MM:sir

Enclosures

cc:  Lillie Davis, U.S. EPA Region 5, Chicago Office (w/final Permit)
Glenn'Lindroos, Wastewater Operator, City of Northfield-(w/enclosures).
| . Deb Little, Clerk, City of Northfield (w/final Permit)

- Marco Graziani, MPCA, St. Paul Office (w/final Permit).

| Lisa McCormick, MPCA, Willmar Office (w/final Permit)
% Eric Pederson, MPCA, St. Paul Office (w/final Permit)

| _ _Jennifer Satnik, MPCA, St. Paul Office (w/final Permit) -
§ : Steve Weiss, MPCA, St. Paul Office (w/final Permit)

i Justin Watkins, MPCA, Rochester Office (w/final Permit)




| STATE OF MINNESOTA W
Q ‘Minnesota Pollution Control Agency

Municipal Division

State Disposal System (SDS) Permit MN0024368
PERMITTEE: Cjty of Northfield
* FACILITY NAME: Northfield Wastewater Treatment Facility
RECEIVING WATER: Cannon River (Class 2B, 3B, 3C, 4A, 4B, 5, 6 water)
CITY: Northfield | COUNTY: Dakota

MODIFICATION DATE: September 19,2011 :
ISSUANCE DATE: November 19, 2010 " EXPIRATION DATE: October 31, 2015

The'state of Minnesota, on behalf of its citizens through the Minnesota Pollution Controf Agency
(MPCA), authorizes the Permittee to operate a disposal system at the facility named above, in
accordance with the requirements of this permit.

The goal of this permit is to reduce pollutant levels in point source diéchargés and protect water quality
in accordance with Minnesota and U.S. statutes-and rules, including Minn. Stat. chs. 115 and 116, Minn.
R. chs. 7001, 7050, 7053, 7060, and the U.S. Clean Water Act.

This permit is effective on the issuance date identified above, as modified oh- September 19, 2011. This
permit expires at midnight on the expiration date identified above.

Signature: W /:/ / W

Marni Karnowski for The Minnesota Pollution Cantrol Agency
Supervisor, Southeast Reg:onal Unit

Municipal Wastewater Sect:on

Municipa! Division

Submit DMRs to: » : Questions on th:s permtt? -
Attention: Discharge Monitoring Reports ¢ For DMR and other permit reportmg issues, contact:
Minnesota Pollution Control Agency - A Jennifer Satnik, 651-757-2692.

520 Lafayette Road North o .

St. Paul, Minnesota 55155-4194 » For specific permit requirements or permit compliance

_ status, contact: Eric Pederson, 651-757-2645.

Submit Other WQ Reports to: _ , - .
Attention: WQ Submittals Center » General permit or NPDES program gquestions, contact:
Minnesota Pollution Control Agency MPCA, 651-282-6143 or 1-800-657-3938.

" 520 Lafayette Road North :
St. Paul, Minnesota 55155-4194

520 Lafayette Rd. N.; St. Paul, MN 55155-4194; 651 -286-6300 (voice); 651-282-5332 (TTY)
Regional Offices: Duluth ¢ Brainerd e Detroit Lakes «. Marshall « Rochester - -
Equal Opportunity Employer « Printed ou recycled paper containing at least 10% fibers from paper recycled by consumers




Page 2
"Permit MNQ024368

"

Table of Contents/

Permittgd FACIITLY DESCIIPLION covvvve e et secreensrsissssessasscssesssesansssesss st seessasessssmssssssssasssmsessssmnssssenssssesessinssesens .3
FIOW SCRBMELIC. ...ttt g e st b e e e sa st s b et e bt r 0o 7..4
Map of Permitted Facility...... cereernne e eeeresnemmeeneseneessssmnen s e et e ea et ee et ses e nereeeeseeees 5
Summary of Stations and Station Locations ......... e R P 6
Limits and Monitoring Requirements e eeae e eeenre e et et ent bt r et et R e e R s e e 7
Chapter i..NOn—waste Streams - Mercury Minimization PIaN o vt ansast s s 9
Chapter 2. Whole Effluent Toxicity (WET) Testing — ChrONIC....vieirmrrivscciciiecnininriininissi s s scmeessesesemenes 9
Chapter 3. Pretreat_ment.................;; ................ oot es s ara e sen s seERSR R ' et 12
Chapter 4. Biosolids Land APPHCALION ..muemerereeorreeeeeeereeeraesseerense 15
Chapter 5. Domestic Wastewater - Mechanical Systé,m...., ...................................... eteeresrareeerenrres s reenannean 19
Chapte-r 6. Surface DISCharge SEAtiONS .....i.cveiiarriecrneior e errerem et s st s iaar s s s sse s sbe s s s bt s e b o st nesreesssrees 20
Chapter 7 Waste S"tream Stations ......ceeeevvene. e et v reraearee et i r b besrrart e nnanens .....21
Chapter 8. Total Facility Requirements................ ................................................... 22

Chapter 9: Special RequireMents ... v eeicriernencscceneeaensneas eeeereeresu s esena e ane et s e e e e eareeeesereen 29



) . Page 3
- . Permit MIN0024368

Facility Deécription

The Northfield Wastewater Treatment Facility (Facility) is located at the NW¥% of the SE% of

Section 30, Township 112 North, Range 19 West, city of Northfield, Dakota County, Minnesota. This is a
Class A facility. The Facility also treats wastewater from the city of Dundas through the terms of-an
interconnection contract.

The application and plans-indicate that the existing Facility consists of a raw wastewater pumping
station, parshall flume, flow metering, fine screening, vortex grit removal, six rapid-mix tanks,
two flocculation tanks, two lamella plate intermediate clarifiers, primary biosolids pumping,
intermediate pumping, 10 upflow biological aerated filters, a backwash tank, a biosolids filter-belt press,
biosolids lime pasteurization, biosolids storage, odor contro! equipment, and ultraviolet light for
disinfection. Phosphorus removal is provided through chemical precipitation using ferric chloride and
polymer in the primary lamella plate system. The biosolids treatment system consists of a filter-belt
press-and heat pasteurization/lime stabilization to produce exceptional quality biosolids. The biosolids
* are stored on site and are land applied two to three times per year.

The Facility has an average wet weather (AWW) design flow of 5.2 million gallons per day (mgd) and an
average dry' weather design flow of 3.23 mgd. The Facility has a continuous discharge to the
Cannon River. : ' :

The Cannon River was designated an Outstanding Resource Value Water (ORVW) on November 5, 1984.
The design AWW flow of this Facility on the date of ORVW designation is 3.4 mgd. In accordance with
'MPCA rules regarding nondegradation for ORVWSs, nondegradation review is required for any new or
expanded discharge (Minn. R. 7050.0180). A new discharge is a discharge that was not in existence on
the effective date that the ORVW was designated, as described in Minn. R. 7050.0460 and 7050.0470.
An expanded discharge is a discharge that changes in volume, quality, location, or any other manner
after the effective date that the ORVW was 'desigriated, as described in Minn. R. 7050.0460 and
7050.0470, such that an increased loading of one or more pollutants results, Any change that results in
an increased mass loading of one or more pollutants is subject to nondegradation review in accordance
with Minn. R. 7050.0180.

The Permittee’s expansion from 3.4 mgd to 5.2 mgd AWW design flow did not meet the definition of an
“expanded” discharge under the nondegradation palicy, as the Permittee will provide additional
treatment so that there is no increase in mass loading. The permit includes mass limits for
carbonaceous biclogical oxygen demand, total suspended solids, and copper, based on the 3.4 mgd
AWW design flow as of November 5, 1984. The mass loadings for total phosphorus and ammonia were
not limited on November 5, 1984. Therefore, the current 5.2 mgd AWW design flow is used to set the
mass limits for these two parameters.

This permit also complies with Minn. R. 7053.0275, regarding anti-backsliding. Any point source
discharger of sewage, industrial, or other wastes for which a NPDES permit has been issued by the
MPCA that contains effluent limits more stringent than those that would be established by parts
7053.0215 to 7053.0265, shall continue to meet the effluent limits established by the permit, unless the
Permittee establishes that less stringent effluent limits are aflowable pursuant to federal law, under
section 402(o) of the Clean Water Act, United States Code, Title 33, Section 1342. '



Page 4

Permit MN0024368

The Facility is further described in the plans and specifications that are on file with the MPCA in an
engineering report by the firm of Bolton and Menk, inc., dated April 23, 1998, and letters from

Bolton and Menk, Inc., dated through February 23, 2000.

The location of the Facility is shown on the attached topographical rﬁap.

Flow Schematic

Influent

Hickogicnl
Aurated
1| Fittees (1 B
. Pritnary Primary i : EfMuent
Rawr LPrullmnanf. Clamners || Pumging - . :H md;l."&'. -
Pumplng Traatment 2 Station .I fecior Canmn
Y Existing —] River
e EBCa * Hecadey
L& Clarifers,
i {2)
S
Raw . LimafHaat
| | Seosolids | Pastaurization
Bioscids Diewalenng Bigsolkds .
Storega | Trastmant
kA
Land
Qn-Sha
Riosniids "‘"’ﬂ“:""“
Blotsoe Siomoida



' Page 5
Permit MNQQ24368

Map of Permitted Facility

Northfield Wastewater Treatment F#cﬁi*s'

NPDES/ $23 Fermiz No. KENOG24363 TII:ZN, BIVW, Section 30
Nozhdiald, Dakon Cwmy md Rice C@mt; Zutmesuts

o
LA
v

4

2%

mﬁssw ¥ ! 025 0.5 - . 1Mfes Minnesota Polfusion
BAR A + - - Lonteal Rganey

N
-+



Permit Modified: September 19,2011
Permik Expires: October 31, 2015

Surface Discharge Stations

Station  Type of Statien
SD006 Effluent To Surface Water

Waste Stream Stations

Station  Type of Station
WSs001 Influent Waste

Northfield WWTP Page 6.
Summary of Stations Permit #: MN0024368
Local Naine PLS Location o
Main Facility Discharge NW Quarter of the SE Quarter of Section 30, Township 112
North, Range 19 West
Local Name PLS Location

Influent Waste Stream

NW Quarter of the' SE Quarter of Section 30, Township 112
North, Range 19 West :



Permit Modified: September 19, 3011 )

Northfield WWTP '
Limits and Monitoring Requirements

Page 7

Permit Expires: October 31,2015 Permit #: MIN0024368

The Permittee shall coriply with the limits and monitoring requirements as specified below.

SD 006: Main Facility Discharge

Parameter Limit | Units Limit Type Effective Period [Sample TypeFrequency] Notes |
[BOD, Carbonaceous 05 Day (20 Deg 322 “kg/day || Calendar Month Average Jan-Dec 24-Hour Flow || 3 x Week |
C) ' Composite S
[BOD, Carbonaceous 05 Day (20 Deg 25 mg/L || Calendar Month Average Jan-Dec 24-Hour Flow |l 3 x Week
C) Composite i
BOD, Carbonaceous 05 Day (20 Deg. 515 kg/day || Maximum Calendar Week Jan-Dec . 24-Hour Flow | 3 x Week | :
C) Average . Composite v j
BOD, Carbonaceous 05 Day (20 Deg 40 mg/L || Maximum Calendar Week - Jan-Dec 24-Hour Flow| 3 x Week ! ]
<)’ . Average Composite ] : B
BOD, Carbonacéous 05 Day (20 Deg 85 | % Minimum Calendar Month Jan-Dec Caloulation | 3 x Week !
C) Percent Removal I ; Average
:Chronic Toxicity Testing 10 " TUc Annual WET Testing Jan-Dec, effective i 24-Hour Flow || 1 x Year
L January 01, 2011 Composite
Copper, Total (as Cu) 1.45 kg/day Daily Maximum Jan-Dec 24-Hour Flow | 2 x Month 2
: Composite | . ) )
iCopper, Total (as Cu) 113 ug/L Daily Maximum Jan-Dec - 24-Hour Flow | 2 x Month 2
l Composite | 4
IFecal Coliform, MPN or Membrane 200 #100m! |Calendar Month Geometric Apr-Oct Grab -3 x Week
Filter 44.5C - Mean )
Flow Monitor || mgd Calendar Month Average Jan-Dec Measurement, || 1 x Day
Only ' Continuous ||
Flow Monitor || mgd | Calendar Month Maximum Jan-Deec Measurement, } 1 x Day
P Only 1 _Continuous ]
Flow Monitor | MG Calendar Month Total Jan-Dec Y Measurement,| 1x Day j
Only . Continuous ]
ercury, Total (as Hg) Monitor || ng/L.. |Calendar Quarter Maximum| Jan-Dec Grab 1xQuarter] 3